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CLIENT INFORMATION: 

 

Company:   Taizhou Sonduo Commodity Co.,Ltd 

Address:  No.7 Huimin Road, West Industrial Zone, 
Huangyan,Taizhou City, Zhejiang Province, China. 

  

SAMPLE INFORMATION: 

Product Name: Plastic Shaker Cup 

Model/style No.: 5042066 

Main Material: PP 

Buyer: - 

Supplier: Taizhou Sonduo Commodity Co.,Ltd 

Country of Distribution: - 

Testing Period:  03/05/2018-03/07/2018 

 
 

OVERALL RESULT: 
 PASS 

 
 

 Refer to page 2 for test result summary and appropriate notes. 
 
 
 
 
 
 
 

HANGZHOU ASIAINSPECTION 
TECHNOLOGY CO., LTD 
 

Kevin Lee 
Technical Manager 
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TEST RESULTS SUMMARY: 

 

At the request of the client, the following tests were conducted: 

 

CONCLUSION TEST(S) CONDUCTED 

PASS Client’s requirement, Bisphenol A content 
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DETAILED RESULTS: 

 
Client’s requirement, Bisphenol A content 

 
Test method:  US EPA 3550C:2007 & US EPA 8270D:2014 
Analytical Method: Gas Chromatography-Mass Spectrometer 

 

Sample No.: 1 - - - - 
Client’s limit 

(mg/kg) Test Item 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 
Result 

(mg/kg) 

Bisphenol A (BPA) ND - - - - 
Not 

Detected 

Conclusion PASS - - - -  

 
Note:  
mg/kg=milligram per kilogram 
ND=Not Detected(Reporting limit = 0.1mg/kg) 
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SPECIMEN DESCRIPTION: 
 

Specimen No. Specimen Description Location 

1 Transparent plastic Body of cup 
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SAMPLE PHOTO: 
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